

鋼材檢查證明書

INSPECTION CERTIFICATE

訂購廠商：鴻運不銹鋼股份有限公司

管理編號：A001

訂單編號：

商品名：STAINLESS STEEL ROUND BARS

鋼種名：SUS 420F2

化學成分 Chemical Composition (%)											
ELEMENTS 成分	C	Si	Mn	P	S	NI	CR				
	X	X	X	X	X	X	X				
	100	100	100	1000	1000	100	100				
SPEC 規格	26- 40	MAX 100	MAX 100	MAX 40	MAX 30	MAX 60	1200- 1400				
Results 成績	33	22	40	29	1	23	1254				
機械的性質 Mechanical Properties											
ITEMS 項目	Size Tolerance 公差	Tensile Strength 引張強度	Elongation 延伸	Remarks 記事							
	MM	N/MM ² (MPA)	%								
Specification 規格	5.0 h9										
Results 成績	4.98			2016/6/14 30 KG							

It is hereby certified that the above results are true and correct in every detail.
此據為所有記載正確規格證明書。

Chief of Quality Assurance Section

W. T. Ping

拔牙齒
ZAZ out Tip

源鴻國企業有限公司
 YUAN HUNG KUO ENTERPRISE CO., LTD.
 台中市大雅區中山二路21號
 NO. 21, Zhongshan 2nd Rd. Daya Dist., Taichung, R.O.C.
 TEL:(04)25676696 FAX:(04)25681093

Material Certificate/材証報告書

Date/日期 : 2016/5/4
 REF NO./編號 : 2016050403W
 Material/材質 : 6061-T6
 Dimension/規格 : φ30外抽
 Quantity/SF : (長度 : 3000mm)
 Chemical composition Spec. /成份標準 :

Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti	others Max	others total	Al
0.4-0.8	≤0.7	0.15-0.4	≤0.15	0.8-1.2	0.04-0.35	≤0.25	≤0.15	≤0.05	0.15	rem

Chemical composition /成份 :

Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti	others Max	others total	Al
0.718	0.357	0.276	0.11	1.019	0.134	0.134	0.025	0.05	0.15	rem

Hardness composition/硬度HRB : 57°、58°、60°

Checked by/測試 : 陳孟君
 Approved by/驗證 : 林秀真

拔牙齒 柄
 ZAZ out Handle